
 1

STATE OF NEW HAMPSHIRE  
BEFORE THE  

NEW HAMPSHIRE PUBLIC UTILITIES COMMISSION 
 

CITY OF NASHUA’S PETITION FOR VALUATION PURSUANT TO RSA 38:9 
 

Docket No. DW04-048 

 
DIRECT TESTIMONY OF STEPHEN R. GATES, P.E.,  

PAUL DORAN, P.E., AND JACK HENDERSON, P.E. 

 
Q. Please state your name and professional employment. 
 
A. My name is Stephen R. Gates, P.E., DEE and I am a Senior Vice President and 

Client Services Director for the firm R.W. Beck, Inc. (R.W. Beck), at its office 
located at 550 Chochituate Road, P.O. Box 9344 in Framingham, Massachusetts. 

 
A. My name is Paul Doran, P.E. and I am a Senior Water Consultant for the firm 

R.W. Beck at its office located at 550 Chochituate Road, P.O. Box 9344 in 
[...]
design 0.5-mgd seawater desalination facility. The study evaluated permitting, water quality, 
and hydro-geology in selecting a site and developing preliminary capital and operating cost 
estimates for a desalination facility to augment Hingham’s potable water supply.  The study 
included water quality sampling and bench scale testing to looked at both a direct sea water 
intake and a saltwater infiltration intake to determine the intake impacts on process 
requirements and capital and operating costs. 

 Walnut Hill Water Treatment Plant, Massachusetts Water Resources Authority (MWRA), 
Boston, Massachusetts. Project manager for the site selection and conceptual design of a 405-
million gallons per day (mgd) filtration facility and a 50-million gallon (mg) clear well for 
the MWRA. The process facilities include dissolved air flotation clarifiers, ozonation, 
biologically active carbon filters, and corrosion control. The conceptual design includes the 
evaluation and optimization of process performance and design criteria, as well as facilities 
layout and control strategies.  

 Design manager for final design of chemical feed systems, residuals treatment and handling 
systems, the supply system intake modifications and rehabilitation, and the plant waste 
system for the Walnut Hill WTP. 

 Design manager for rehabilitation of the 100 year old Wachusett Aqueduct Intake to replace 
existing manual control valves and piping with modern automated valves and piping.  The 
project required the demolition of existing 48 inch gate valves and turbine generator piping in 
this Historic Landmark facility. New sleeve valves and piping were designed to control flows 
from 25 mgd to 325 mgd and to burn more than 100 feet of excess hydraulic head without 
damage to the valves, piping or historic structure and will be used as a stand-by water supply 
for the Walnut Hill WTP. 

 Design Manager for the rehabilitation and upgrade of the 35 year old Cosgrove Intake and 
Power Station, including maintenance on all intake screens and sluice gates, rehabilitation of 
the existing Turbine Power Generators, replacement of existing Howell-Bunger valves with 
new, fully automated sleeve valves capable of providing flows of up to 450-mgd to the 
Cosgrove Tunnel. 

 Project manager for the evaluation and conceptual design of renovations to rehabilitate the 
100-year old Wachusett Aqueduct.  This 100 year old 14 ft diameter, horse shoe shaped 
gravity aqueduct is 9 miles long.  Alternative methods of rebuilding, slip lining, cleaning and 

EXHIBIT 1006

27



 

 
Page 5 of 8 

 P  R  O  F  E  S  S  I  O  N  A  L

 E X P E R T I S E 
 

John M. Henderson, P.E. 

Senior Project Manager 

relining, and/or grouting this stand-by aqueduct were evaluated and a shotcrete liner was 
recommended as the most cost-effective repair for the aqueduct. 

 Water Treatment Plant Evaluation, Lee Massachusetts. Expert review of treatment process, 
hydraulics, capital costs and design costs for a 1-mgd water treatment plant and 1.6 million 
gallon water storage tank. The new treatment facility failed to perform as intended due to a 
number of design and construction deficiencies.  Hydraulic control improvements, blending 
of raw water supplies, modifications to the chemical feed and modifications to the process 
controls were recommended and implemented to correct the performance problems with the 
treatment facility.  

 Water Treatment Plant, Allentown, Pennsylvania. Designed a 30-mgd upgrade/expansion of 
the city’s conventional water treatment plant that incorporated high-rate, inclined-plate 
settlers and dual media filtration. Treatment options for two springs with a combined 
capacity of 13-mgd were evaluated and designed to satisfy the state’s treatment requirements 
for groundwater under the influence of surface water.  The design received the 1998 
Diamond Award for Engineering Excellence from the Consulting Engineers Council of PA 
for Innovation in Water Treatment Plant Design.  

 Water Treatment Plant, Patriot Paper Corporation, Hyde Park, Massachusetts. Designed a 
3.25-mgd adsorption/clarifier filtration water treatment plant to treat water from the Neponset 
River for use by Patriot Paper as process water. This design/build project required the 
piloting of three different process systems, including dissolved air flotation clarifiers, to 
determine the most cost-effective treatment process and the necessary design criteria. 

 Water Treatment Plant Evaluation, Burlington Vermont. Expert review of treatment process 
and plant performance as part of comprehensive performance evaluation for the City of 
Burlington’s water treatment plant. The focus of the evaluation was to determine if the 
1970’s facilities including super pulsator high rate clarifiers and shallow sand automatic 
backwash (ABW) filters could perform adequately and reliably to produce water with a 
turbidity of less than 0.5 NTU for the city’s drinking water supply as well as supply to an 
IBM chip factory. 

 Groundwater Facilities, Stoughton, Massachusetts. Responsible for the exploration testing, 
design, and development of the remaining groundwater supplies within the town. This work 
included a town-wide hydrogeology study, the testing, permitting and design of the required 
pumping and treatment facilities for the Cedar Swamp well field, and a fractured bedrock test 
well investigation program. As part of an evaluation of the town’s overall water supply 
system, a distribution study has also been completed. 

 Water Treatment Plant, Kennebec Water District, Waterville, Maine. Project 
manager/engineer for the piloting and design of a 12-mgd adsorption clarifier/filtration water 

EXHIBIT 1006

28



 

 
Page 6 of 8 

 P  R  O  F  E  S  S  I  O  N  A  L

 E X P E R T I S E 
 

John M. Henderson, P.E. 

Senior Project Manager 

treatment plant. The design and construction of two 6-mg and one 4-mg pre-stressed concrete 
water storage tanks are also a part of this project. 

 Water Facilities Improvement Project, Shrewsbury, Massachusetts. Project manager for the 
water facilities improvement project, which included the design of a 4.4-mgd water treatment 
plant designed to remove volatile organic chemicals, control dissolved manganese, and lower 
the corrosivity of the water from the largest single groundwater production well in 
Massachusetts. Also responsible for the design of two large diameter gravel packed wells to 
augment the town’s water supply, a computer analysis of the town’s distribution system, and 
the design of a new 1.25-mg steel water storage tank.  Currently designing a new 1-mgd 
booster pumping station for Shrewsbury. Also currently the project manager for the design 
and construction of a 1.25-mg pre-stressed concrete water tank for the town. 

 Teaching Assistant - Lenox Institute of Research, Lenox Massachusetts.  Taught 
international students and engineers water chemistry and process engineering for dissolved 
air flotation (DAF) water treatment facilities and equipment. 

Groundwater — State 

 

 Hydrogeologic Assessment and Groundwater Management Study, Camden, New Jersey. 
Project engineer for a hydrogeologic assessment and groundwater management study for the 
New Jersey Department of Environmental Protection, which won the 1988 American 
Consulting Engineering Council National Excellence Award for environmental studies. In 
this study of the greater Camden Metropolitan area, coordinated the field investigations and 
the preliminary design work required to establish a regional groundwater management and 
water supply plan, as well as the 54-mgd water treatment plant and large diameter 
distribution facilities required to implement the recommended plan.  

 Well Projects, Massachusetts. Project engineer for a 2-1/2 inch test well investigation and 
the design of three 12 by 8-inch gravel packed production wells and a pumping station for 
Attleboro, Massachusetts.  Also the project engineer for the design, installation, and new 
source approval process for a fractured bedrock water supply well for MIT/Lincoln 
Laboratories in Groton, Massachusetts.   

Design/Feasibility Study — State 

 

 Preliminary Design and Feasibility Study, Rhode Island. For the Rhode Island Water 
Resources Board, conducted a preliminary design and feasibility study of a 10-mile long, 
large diameter (24 to 42-inch) transmission main and pumping facilities to convey potable 
water from Providence, Rhode Island, across the Narragansett Bay to the east bay 
communities of Barrington, Bristol, and Warren. For the Bristol County Water Authority, 
was involved in the final design of the cross-bay pipeline and was responsible for the final 

EXHIBIT 1006

29



 

 
Page 7 of 8 

 P  R  O  F  E  S  S  I  O  N  A  L

 E X P E R T I S E 
 

John M. Henderson, P.E. 

Senior Project Manager 

design of an 8.2-mgd booster pumping station required to deliver water to portions of the 
east bay communities. 

 

Water — International 

 

 Water and Wastewater DB Proposal, Iraq Reconstruction Program. Process lead design 
engineer to evaluate,  assess and design  a 5 mgd brackish water desalination treatment plant  
and develop cost estimates for an Indefinite Duration Indefinite Quantity (IDIQ) DB 
proposal for the  $1.1 Billion Iraq Reconstruction Program.  The project entailed collecting, 
analyzing and bench scale testing of water quality samples from the Euphrates River near Al 
Ramadi Iraq and selecting the most reliable and appropriate process design to meet the 
project objectives.  The selected treatment process included Pall membrane pretreatment 
followed by Reverse Osmosis.  

 Wadi Main Treatment Plant, Amman Jordan. Process lead design engineer to evaluate, 
assess and design a 10 mgd brackish water desalination treatment plant and develop cost 
estimates for a firm fixed price design build proposal.  Both high rate conventional and 
micro-filtration membrane pretreatment systems were evaluated to treat the feed water for 
Reverse Osmosis membranes required for desalination.  Super pulsators, actiflow and up 
flow clarifiers were compared with Norit and Zenon membrane systems for the RO 
pretreatment process.  

 Alto Boa Vista Water Treatment Plant, Sao Paulo, Brazil. Project manager for 1-year pilot 
study to investigate process improvements for the plant.  The study investigated process 
modifications to address recurring and increasing problems of taste and odor and to increase 
the plant capacity from 12 m/s to 16 m/s.  The study recommended the addition of new 
potassium oxidation chemical feed systems, conversion of the existing sedimentation basins 
to two-tray clarifiers, the addition of intermediate ozonation facilities, and the conversion of 
the existing anthracite/sand filters to granular activated carbon filters. Developed a complete 
construction phasing plan to accomplish $100-million capital improvement plan while 
maintaining operations at the 30-year-old treatment plant. 

 Residuals Treatment Facility, Mansuora Egypt. Performed an evaluation of residuals 
handling and treatment alternatives for the 55-mgd Mansuora WTP and developed 
preliminary design of sand drying beds sized for the seasonally variable residuals production 
and the seasonal climate variations. 

 Water Treatment Plant Preliminary Design, Al Awat Jordan.  Evaluated treatment 
alternatives for three spring fed water supplies.  Developed preliminary designs for 
membrane filtration and UV disinfection of the three supplies with a combined capacity of 
2.2 mgd. 

EXHIBIT 1006

30



 

 
Page 8 of 8 

 P  R  O  F  E  S  S  I  O  N  A  L

 E X P E R T I S E 
 

John M. Henderson, P.E. 

Senior Project Manager 

PROFESSIONAL ORGANIZATIONS / ASSOCIATIONS 

 
American Society of Civil Engineers 
Chairman, 1998 ASCE National Convention, Local Organizing Committee 
ACEC Environmental Affairs Committee 
Boston Society of Civil Engineers 
 - Management Committee, Chair 
American Water Works Association 
New England Water Works Association 
 Groundwater Committee 
 Filtration Committee, Vice Chair 
 Program Committee 
 Ad Hoc Committee on Stage 2 DBP/LT2 Rule 
National Water Well Association 
Water Environment Federation 

C:\Transfer\Beck Testimony\Henderson.doc 

EXHIBIT 1006

31



EXHIBIT 1006

32



EXHIBIT 1006

33



EXHIBIT 1006

34



 

 

  

Letter of Transmittal  

SECTION 

Firm Qualifications and Experience ......................................................................1 

Personnel..............................................................................................................2  

Technical Approach...............................................................................................3 

APPENDICES 

 APPENDIX A:  Client Letters of Reference 

 APPENDIX B:  Resumes of Project Team 

 

 

This proposal has been prepared for the use of the client for the specific 
purposes identified in the proposal.  The conclusions, observations and 
recommendations contained herein attributed to R. W. Beck, Inc. 
(R. W. Beck) constitute the opinions of R. W. Beck.  To the extent that 
statements, information and opinions provided by the client or others have 
been used in the preparation of this proposal, R. W. Beck has relied upon 
the same to be accurate, and for which no assurances are intended and no 
representations or warranties are made.  R. W. Beck makes no 
certification and gives no assurances except as explicitly set forth in this 
report. 

Copyright 2005, R. W. Beck, Inc. 
All rights reserved. 

R. W. Beck, Inc. considers the data and information contained in this 
proposal and subsidiary documents to be proprietary and business 
confidential.  This proposal, and any other information contained or 
referenced herein, shall not be duplicated, used, or disclosed in whole 
or in part for any purpose other than evaluation of this proposal and use 
during the overall selection process or resultant contract or agreement. 

 

 

TABLE OF CONTENTS 

EXHIBIT 1006

35



 

 S:\P\PROP\Nashua\NASH-1.doc 1-1 

 

 

R. W. Beck is a highly specialized, engineering-based management 

consulting firm.  Employee-owned since its founding in 1942, R. W. 

Beck’s 500+ professionals are clear industry leaders in providing the 

unique management consulting associated with the creation of new 

utilities, regional authorities, and joint-action agencies such as the 

Merrimack Valley Regional Water District (MVRWD).  From its 

traditional base of providing professional consulting and engineering 

services in the public utility industry, R. W. Beck has become known as 

an Independent Engineering advocate for municipalities, and has 

consistently been recognized nationwide for saving utilities money 

through innovative funding, contracting, operating, and business process 

strategies.   

R. W. Beck has maintained offices in New England to serve the 

management consulting needs of utilities throughout the region 

continuously for forty years.  Today, the firm offers a complete range of 

consulting and engineering services related to the operation, planning, 

organization, financial analysis, administration and design of water, 

wastewater, electric, gas and solid waste utilities.  Our experience 

includes planning, technical and economic feasibility, management and 

finance-related services; economic, rate and environmental impact 

studies; water resources management; solid waste management; electric 

power supply planning and marketing;   computer systems applications; 

and expert witness testimony.  R. W. Beck provides engineering-based 

consulting – we integrate our engineering talent with managerial, 

financial, training, organizational, and operational expertise to find the 

best solutions to the challenges of utility operations and management. 

This multi-faceted organization allows us to provide the resources of a 

large interdisciplinary pool of engineering, economic, sociological, and 